



BUREAU
VERITAS

PASS

SUBMITTER



STYLE NUMBER

/

EXECUTIVE SUMMARY

The submitted sample(s) MEET all the tested requirement(s).

PRODUCT DESCRIPTION

NEW VEGO FABRIC

REMARKS

As per requested, only California Technical Bulletin CA TB 117-2013 Section I -Flammability of Cover Fabric Test was conducted.

TECHNICAL QUESTIONS

Muhammad Akmalhakim
(607) 510 2086
akmalhakim.mohd-fauzi@bureauveritas.com

SIGNATURES

BUREAU VERITAS CPS SDN BHD

GENERAL INFORMATION

Noor Najwa Laili
(607) 510 2086
noor.najwa@bureauveritas.com

Muhammad Akmalhakim
AUTHORIZED REPORT APPROVER – HARDLINE

Test Report: (1221)140-0017

Received Date: May 20, 2021
Report Date: May 24, 2021



**BUREAU
VERITAS**

FORM #	/
FAIL RETEST	NO
RETEST SAMPLE NUMBER	/
VENDOR NAME	/
VENDOR ID / NUMBER	/
AGENT ID / NUMBER	/
FACTORY NAME	/
AGENT NAME	/
FACTORY ID / NUMBER	/
NUMBER OF CARTONS/SAMPLES	/
UPC CODE	/
COLOR	/
ITEM NUMBER	/
ASSORTMENT NUMBER	/
Model Number	/
SKU/SKN NUMBER	/
PURCHASE ORDER NUMBER	/
PRODUCT END USE	/
CLIENT REFERENCE NUMBER	/
COUNTRY OF ORIGIN	CHINA
LOT NUMBER	/
COUNTRY OF DESTINATION	MALAYSIA
NEW PRODUCT	N/A
ADDITIONAL PO #s	/
CLIENT GROUP	/
MULTI-COUNTRY MASTER	/
RETURN POLICY	NO RETURNS
ONLINE TRF #	/
INTERNAL EXPRESS	N



TEST RESULTS FOR NEW VEGO FABRIC

TESTED PROPERTY	REQUIREMENTS	RESULTS	RATING
Flammability of cover fabric (CA TB 117 Section 1)			
Char Length	Shall be less than or equal to 1.8in.	Meet Specimen 1: 0.8 in Specimen 2: 0.8 in Specimen 3: 0.8 in	PASS
Open flaming	Shall not transition to open flaming	Meet Specimen 1: No Open Flaming Specimen 2: No Open Flaming Specimen 3: No Open Flaming	
Smoldering after 45 mins	Shall not smolder after 45 mins.	Meet Specimen 1: No Smoldering Specimen 2: No Smoldering Specimen 3: No Smoldering	

END OF REPORT